
STICHTING
TOEGEPAST ONDERZOEK WATERBEHEER

stowa@stowa.nl  WWW.stowa.nl
TEL 030 232 11 99  FAX 030 232 17 66

Arthur van Schendelstraat 816
POSTBUS 8090  3503 RB  UTRECHT

EXPLORATORY STU
DY FOR W

ASTEW
ATER TREATM

ENT TECH
NIQU

ES AND TH
E EU

ROPEAN W
ATER FRAM

EW
ORK DIRECTIVE

2005 34

EXPLORATORY STUDY 
FOR WASTEWATER 
TREATMENT TECHNIQUES
AND THE EUROPEAN
WATER FRAMEWORK
DIRECTIVE

2005

34



stowa@stowa.nl  WWW.stowa.nl

TEL +31 30 232 11 99  FAX +31 30 232 17 66

Arthur van Schendelstraat 816

POSTBUS 8090  3503 RB  UTRECHT

Publicaties van de STOWA kunt u bestellen bij:

Hageman Fulfilment POSTBUS 1110, 3300 CC Zwijndrecht, 

TEL +31 78 623 05 00  FAX +31 78 623 05 48  EMAIL info@hageman.nl
[...]
lamps are generally more energy efficient, while medium pressure lamps emit up to 10 times 

more energy but are more expensive. The output of a UV lamp decreases during its lifetime  

(12 – 20 months, depending on type of lamp) and lamps need to be replaced when the output 

is reduced to 70%. For disinfection purposes low pressure lamps are preferred due to the spe-

cific wavelength that can be produced and the lower energy consumption. For AOP purposes 

medium pressure lamps are preferred due to the more intensive oxidation reactions they  

can produce. The broad emission spectrum and the higher intensity of medium pressure 

lamps is used to produce free radicals (OH.) from hydrogen peroxide and ozone, as well as 

disinfection.

ballasts

Ballasts are transformers that control the power to the UV lamps. They generally generate 

enough heat to supply cooling fans or air conditioning. Ballasts should be compatible with 

the UV lamps and must be in a waterproof remote location.

UV reactor design

The design of a UV reactor has a large influence on the efficiency of the process. The following 

factors need to be taken into account, 1) Hydraulics: direction and flow rate of the water 

flow through the reactor; 2) Positioning of the lamps; 3) Radiation intensity of the lamps in 

relation to the water flow; 4) Configuration of the reactors in series; 5) Use of space due to the 

lamp dimensions, and 6) Energy consumption due to the water flow. Most conventional UV 

reactors are available in two types: closed channel and open channel. Closed channel systems 

are generally applied in drinking water production plants, however they are becoming 

increasingly popular for WWTP effluent. Open channels are commonly used in WWTP 

effluent disinfection, however they are more susceptible to fouling.

required pretreatment

The efficiency of UV treatment is sensitive to the dissolved organics concentration and solids 

concentration in the water. UV radiation is generally not effective for effluent with TSS >  

30 mg/l. An overview of some interfering substances to UV radiation is shown in table 1.

TABLE 1 DISTURBING SUBSTANCES FOR UV DISINFECTION (METCALF & EDDY 2003)

Constituent Effect

BOD, COD, TOC

Humic material

Oil and grease

TSS

pH, Alkalinity, Hardness

No, or minor effect

Strong adsorbers of UV radiation

Can accumulate on quartz sleeves of UV lamps, can absorb UV radiation

Absorption of UV radiation, can shield embedded bacteria

Can impact scaling potential



68

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

waste products

An important advantage of UV radiation is that no sludge or concentrate is produced.  

There is no residual effect that can be harmful to humans or aquatic life, which is an  

advantage when compared to chlorine disinfection systems. By-product formation is gene-

rally insignificant under disinfection conditions. Nitrate absorbs UV light and is reduced to 

nitrite in the presence of UV light, which may be a major problem if nitrate concentrations 

are high. An overview of possible by-product formation is shown in table 2.

TABLE 2 BY-PRODUCT FORMATION IN UV RADIATION FOR DISINFECTION AND AOPS

Compound
Disinfection conditions

40 – 120 mJ/cm2

Organic contaminant control  

conditions 1000 – 2000 mJ/cm2

Bromate absent absent

Nitrite present high

AOC up to a few µg/l 100 – 150 µg/l

Mutagenicity insignificant absent

treatment performance

Since UV radiation is energy in the form of electromagnetic waves, its effectiveness is not 

limited by chemical water properties. It appears that pH, temperature, alkalinity and total 

inorganic carbon do not impact the overall effectiveness. The addition of oxidants (H2O2 or 

ozone) enhances the effectiveness. The quality of the treated water is however dependent on 

the extent of fouling of the lamps, the UV transmittance of the water (UVT) and the turbidity, 

which make this technique ineffective for WWTP effluent with a high suspended solids con-

centration (> 30 mg TSS/l). UVT is the most important performance parameter. As a rule of 

thumb, for every 5% decrease in UVT, 50% less UV is available for disinfection.

energy consumption

Energy consumption for disinfection purposes (UV intensity 40 – 125 mJ/cm2) is in the range 

0.1 – 0.2 kWh/m3. For the use of UV in advanced oxidation processes (UV intensity 600 – 1,000 

mJ/cm2) the energy consumption is much higher (0.2 – 0.6 kWh/m3).

chemical demand

Chemical addition is not required in UV disinfection, which is a major advantage of this 

technique. 

C. DESIGN GUIDELINES / TECHNICAL DATA

design loads

• hydraulically: UV installations have been designed for systems as small as 90 m3/d to 

large-scale systems (1.600.000 m3/d). Installation of enough hydraulic capacity is gener-

ally a question of installing more units and elements. Single UV units can treat flow rates 

of up to 200 m3/h.

• kinetically: For adequate disinfection of most viruses and micro-organisms a UV dosage of 

40 – 125 mJ/cm2 is required.

• residence time: UV disinfection has a shorter contact time when compared with other 

disinfectants (approximately 20 to 30 seconds with low pressure lamps). 



69

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

D. OPERATIONAL STABILITY AND MAINTENANCE 

UV lamps have a limited life (1 – 2 years LP lamps, 0.5 – 1 year MP lamps), meaning lamps 

need to be replaced regularly. A major disadvantage is the development of biofilm (fouling) 

on the exposed surfaces of the UV reactor. Especially open channel systems that are exposed 

to daylight may encounter fouling. Closed UV systems, however, can also experience fou-

ling. Fouling occurs essentially when treating any water. Removal of biomass growth must 

be conducted on an as-need basis either with a mechanical wipe or by a chemical (acid) clean. 

In addition, UV sensors can drift over time and need to be recalibrated periodically. UV instal-

lations do not require any storage of hazardous material, neither proportioning nor handling 

of chemical substances is involved. Installation is relatively simple.

E. REFERENCE INSTALLATIONS, SUPPLIERS / PATENTS

• reference installations

city, country year supplier pretreatment system capacity, max

m3/h

number   

of lamps

Manukau, N-Z 2001 wedeco anthracite filtration open channel, tangential, 57 7,700

Bad Tölz, D 2003 sand filtration-TSS=5 mg/l open channel, low pressure 2 144

Fairfield, Ohio, USA 2003 Aquionics medium-pressure 56

• suppliers
Berson, Neunen, the Netherlands, http://www.bersonuv.com

Trojan, Ontario, Canada, http://www.trojanuv.com

Wedeco, Herford, Germany, http://www.wedecouv.de

Calgon Carbon Corporation, http://www.calgoncarbon.com

Magnum Water Technology, http://www.magnumwater.com 

F. LITERATURE REFERENCES

König, R. (2001) UV wastewater disinfection: the key to the future, Water21, April 2001

Metcalf & Eddy (2003). Wastewater engineering; treatment and reuse (4th international edition) 

McGraw-Hill, New York

Parsons, S. (ed.)(2004) Advanced Oxidation Processes for Water and Wastewater Treatment.  

IWA Publishing, London, UK.

websites

International Ultraviolet Association (IUVA): www.iuva.org  

ANSI/NSF: www.nsf.org/water.html

Austrian Standards (ONORM): www.onorm.at

NWRI/AWWA Guidelines: www.awwa.org.bookstore 



70

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

PRECIPITATION, COAGULATION / FLOCCULATION
Fact sheet nr. 05

Unit operation Precipitation, coagulation / flocculation 

Treatment principle Chemical bonding

Applicable for Advanced effluent treatment 

Stage of development
Process

full-scale

function: removal of ions (heavy metals and nutrients) and suspended solids

feed: WWTP effluent

Keywords:                              precipitation; coagulation; flocculation

A. BACKGROUND

Precipitation is a method of causing ionic contaminants to settle out of solution as a  

solid precipitate by the addition of chemicals. Coagulation and flocculation are terms given 

to the irreversible agglomeration of fine particles into large particles, caused by the use of  

coagulants such as ferric chloride and aluminium sulphate. In general it is believed that a  

coagulant neutralises the electrical charges of the fine particles, causing destabilisation 

of the particles and consequent coagulation. Coagulation and flocculation can be used to  

remove undissolved particles and colloidal particles. The particle size-increase of the formed 

flocs caused by coagulation can be accelerated using polymers. The formed flocs and precipi-

tates can be filtered, settled, or otherwise separated from the WWTP effluent. Different forms 

of coagulation/flocculation techniques include: in-line coagulation, flocculant filtration,  

flocculation filtration, “Actiflo” and pellet reactors.

B. DESCRIPTION AND WORKING PRINCIPLE

In the treatment of WWTP-effluent precipitation is generally applied for the purpose of pre-

cipitating phosphate using iron or aluminium salts. The iron or aluminium ions in solution 

will react with phosphate to produce insoluble metal phosphates. The degree of insolubi-

lity for these compounds is pH-dependent.  Theoretically, the minimum solubility of alu-

minium phosphate occurs at about pH 6.3, and that of iron phosphate at pH 5.3. However, 

practical applications have yielded efficient phosphorus removal at around pH 7.0, which is 

compatible with most biological treatment processes. Hydroxides or sulfides of heavy metals 

can also be precipitated, however for the formation of these precipitates pH corrections are  

necessary, which for the treatment of WWTP-effluent are not realistic due to the buffering 

capacity of the effluent. Since iron and aluminium salts also act as a coagulant, precipitation 

and coagulation cannot be considered separately. The addition of iron and aluminium ions 

for phosphate precipitation destabilizes fine particles in the effluent, thereby forming flocs.  

The types of iron and aluminium salts most commonly used are: 

- FeCl3

- Al2(SO4)3.14H2O

- PAC (polyaluminiumchloride)

required pre-treatment

No pre-treatment is required.



71

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

waste products 

Inorganic sludge is produced, the quantity depending on the level of chemical dosage. 

treatment performance

The effluent containing the formed precipitates and flocs should be treated to remove the 

precipitates. This treatment generally consists of a filtration step. In table 1 efficiencies of a 

flocculation filtration process are presented. 

TABLE 1  TREATMENT EFFICIENCY OF FLOCCULATION FILTRATION PROCESS FOR WWTP EFFLUENT

parameter influent concentration range removal efficiency removal efficiency

[mg/l] Fe [%] Al [%]

COD 30 – 75 10 – 25 ~ 35

TSS 5.1 – 7.4 ~ 60 55 – 65 

Ptot 0.1 – 0.83 30 – 70 10 – 99 

When sedimentation is used the efficiencies given in table 2 can be obtained (STOWA, 2001).

TABLE 2  TREATMENT EFFICIENCY OF COAGULATION, FLOCCULATION FOLLOWED BY SEDIMENTATION

parameter
removal efficiency

[%]

COD 40 - 60

TSS 60 - 80 

Ammonia 0 - 20 

Phosphate 80 – 100

Copper 80 – 100

Zinc 60 – 80

E. Coli 40 - 60

DOC 0 - 40

PCB 60 – 80

energy consumption 

Mixing energy is required in the range of 2 – 40 kW/m3 (Metcalf&Eddy, 2003).

chemical demand 

The quantity of chemicals needed depends on the concentrations to be precipitated in the 

incoming stream. The exact application rate is determined by onsite testing and varies 

with the characteristics of the wastewater and the desired removal. For precipitation, a mo-

lar ratio Me / P of 2 is normally used. For a phosphate concentration of 1 mg/l phosphate,  

3.6 mg/l Fe should be dosed or 1.7 mg/l Al. Coagulation dosages are in the order of 2 – 5 mg Al/l,  

or 5 – 10 mg Fe/l.



72

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

C. DESIGN GUIDELINES / TECHNICAL DATA

For precipitation and coagulation, a chemical addition step and a mixing step are required. 

The mixing step can be performed in a mixed tank or by creating turbulence in the stream 

of effluent. The flocculation is performed in a zone with less turbulence then the zone for 

precipitation and coagulation. The design parameters for coagulation and flocculation are 

determined using the G-value, the residence time and the dissipated power (for mixing). For 

mechanically stirred tanks this relation is as follows: 

with:

G mean velocity gradient, s-1

P power requirement, W

V volume, m3

µ dynamic viscosity, Ns/m2

For coagulation, a zone is required with G > 1000 s-1 and a residence time of 10 – 60 s. For floc-

culation, a zone is required in which the G-value is in the order of 10 – 200 s-1 and the total 

residence time is in the order of 15 – 45 min.

D. OPERATIONAL STABILITY AND MAINTENANCE 

The stability of the process depends on the quality of the feed wastewater. If the quality of 

the feed changes in the sense that the interference of other components with the added  

chemicals is increased, the treatment efficiencies might be less than expected. No specific 

maintenance is necessary.

E. REFERENCE INSTALLATIONS, SUPPLIERS / PATENTS

For the treatment of wwtp effluent, coagulation/flocculation is almost always followed by 

filtration to remove the formed aggregates. A large scale application in use until 2004 is the 

Water Factory 21, Orange County. Also the water reuse plant at Windhoek, Namibia, applies 

coagulation preceding flotation and dual media filtration.

The tertiary treament of San Diego wastewater treatment plant (California Code of Regulations 

1978) consists of coagulation with lime followed by clarification in a center-fed upflow sludge 

bed clarifier. 

F. LITERATURE REFERENCES

Metcalf & Eddy (2003). Wastewater engineering; treatment and reuse (4th international edition). 

McGraw-Hill, New York

Stowa (2001), Compendium rwzi-effluent als bron voor “ander water”, 2001-14 

www.epa.gov/owm/mtb – Wastewater Technology Fact Sheet, Chemical Precipitation (2005)

When sedimentation is used the efficiencies given in table 2 can be obtained (STOWA, 2001). 

Table 2 Treatment efficiency of coagulation, flocculation followed by sedimentation 
parameter removal efficiency 

[%] 
COD 40 - 60 
TSS 60 - 80  
Ammonia 0 - 20  
Phosphate 80 – 100 
Copper 80 – 100 
Zinc 60 – 80 
E. Coli 40 - 60 
DOC 0 - 40 
PCB 60 – 80 

energy consumption
Mixing energy is required in the range of 2 – 40 kW/m3 (Metcalf&Eddy, 2003). 
chemical demand
The quantity of chemicals needed depends on the concentrations to be precipitated in the incoming stream. The 
exact application rate is determined by onsite testing and varies with the characteristics of the wastewater and 
the desired removal. For precipitation, a molar ratio Me / P of 2 is normally used. For a phosphate concentration 
of 1 mg/l phosphate, 3.6 mg/l Fe should be dosed or 1.7 mg/l Al. Coagulation dosages are in the order of 2 – 5 
mg Al/l, or 5 – 10 mg Fe/l. 

C. Design guidelines / Technical data 
For precipitation and coagulation, a chemical addition step and a mixing step are required. The mixing step can 
be performed in a mixed tank or by creating turbulence in the stream of effluent. The flocculation is performed 
in a zone with less turbulence then the zone for precipitation and coagulation. The design parameters for 
coagulation and flocculation are determined using the G-value, the residence time and the dissipated power (for 
mixing). For mechanically stirred tanks this relation is as follows:  

µV
PG
⋅

=

with:
G mean velocity gradient, s-1

P power requirement, W 
V volume, m3

µ dynamic viscosity, Ns/m2

For coagulation, a zone is required with G > 1000 s-1 and a residence time of 10 – 60 s. For flocculation, a zone 
[...]
available filtration techniques can be separated into discontinuous and continuous filtration 

techniques.

 



82

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

B. DESCRIPTION AND WORKING PRINCIPLE

discontinuous downflow/upflow filtration

Downflow filters are deep bed sand or multi-media filters (1.0 – 2.0 m) which can typically 

achieve TSS concentrations of < 1 mg/l. During operation head loss gradually increases due 

to solids accumulation. The filter is backwashed for solids removal by air scouring followed 

by an air/water backwash (once every 24 – 48 h). The solids storage capacity is estimated to be 

about 4 kg TSS/m3 before headloss occurs. A schematic diagram of a downflow filter is shown 

in figure 1 (left).

continuous filtration 

A schematic diagram of a typical continuous sand filter is shown in middle schema of  

figure 1. The effluent is transported into the filter by means of the feed pipeline (1). The 

water enters the filter bed (4) through the supply pipe (2) and the distributors (3). The water 

is purified as it flows through the filter in an upward direction. The filtrate is discharged 

from the upper part of the filter (5). The filter bed is moving downward as the water flows 

up. The dirty sand (6) is continuously abstracted from the sand bed and washed, after which 

it is released back on the top of the sand bed (7). The sand circulation is based on the airlift 

principle, forcing a mixture of dirty sand and water upward through a central pipeline (8). 

The intensive scouring movements separate the impurities from the sand particles. At the top 

of the pipeline the air is released, and the dirty water is discharged (9). The sand then settles 

in the washer. The sand washer (10) at the top of the filtration tank washes the sand with  

a small amount of clean filtrate. This removes the last traces of pollutant from the sand. Flow 

is achieved through a difference in level between the filtrate (11) and the rinse water (9).

pressurised filtration

Pressurised filtration is mainly applied in smaller systems to increase surface loading rates. 

Within these filtration systems the inlet water is fed to a sand or multi media filtration bed 

under pressure. The filter system is backflushed by air and a combination of air and water.

FIGURE 1 LEFT: DOWNFLOW PACKED-BED FLOW CONFIGURATION. MIDDLE: UPFLOW FLUIDISED BED CONFIGURATION, RIGHT: PRESSURE FILTER

required pretreatment

Generally well treated wastewater treatment plant effluent from conventional settling tanks 

is suitable as feedwater of rapid filtration systems. Large particles or substances that could 

interfere with the effective operation of the filter bed have to be removed from the feedwater 

by screens with a maximum mesh width of 5 mm. In practice round screen openings have 

been found to be the most effective.

pressurised filtration 
Pressurised filtration is mainly applied in smaller systems to increase surface loading rates. Within these filtration systems the 
inlet water is fed to a sand or multi media filtration bed under pressure. The filter system is backflushed by air and a 
combination of air and water. 

Figure 1. Left: Downflow packed-bed flow configuration. Middle: Upflow fluidised bed configuration, Right: 
Pressure filter 

required pretreatment 
Generally well treated wastewater treatment plant effluent from conventional settling tanks is suitable as feedwater of rapid 
filtration systems. Large particles or substances that could interfere with the effective operation of the filter bed have to be
removed from the feedwater by screens with a maximum mesh width of 5 mm. In practice round screen openings have been 
found to be the most effective. 
waste products 
In rapid filtration systems excess particulate matter (and chemical sludge in the case of metal dosages) is produced. In fixed-
bed systems the sludge is partially dislodged during the backwash stage and in continuous sand filtration the biomass is 
separated from the sand particles by the sand-flushing step. The flush water containing the excess sludge is recycled back into
the main activated sludge process. 
treatment performance 
Rapid filtration is capable of achieving TSS concentrations of < 1 mg/l. The performance is affected predominantly by the filter
medium size and the applied metal salt dosage. See table 1. 



83

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

waste products

In rapid filtration systems excess particulate matter (and chemical sludge in the case of  

metal dosages) is produced. In fixed-bed systems the sludge is partially dislodged during the 

backwash stage and in continuous sand filtration the biomass is separated from the sand 

particles by the sand-flushing step. The flush water containing the excess sludge is recycled 

back into the main activated sludge process.

treatment performance

Rapid filtration is capable of achieving TSS concentrations of < 1 mg/l. The performance is  

affected predominantly by the filter medium size and the applied metal salt dosage. 

See table 1.

TABLE 1 TREATMENT EFFICIENCY OF RAPID MULTI MEDIA FILTRATION OF WWTP EFFLUENT

parameter feedwater values [mg/l] removal efficiency with rapid filtration [%]

BOD 5 – 25 40 – 80

COD 30 – 100 60 – 90

TSS 5 – 25 > 90

Phosphate 0.5 – 3.0 15 – 40 (without chemical addition)

micro-organisms 103 – 104 (n/ml) log 2

energy consumption

Energy consumption for these systems is low, ranging between 0,10 kWh/m3 for small-scale 

systems (2.000 m3/d) and 0,05 kWh/m3 for large-scale systems (20.000 m3/d).

chemical demand

Chemical demand is relevant if filtration is combined with chemical phosphorous removal by metal 
dosage (see Fact Sheet 03 Denitrifying Sand Filters). 

C. DESIGN GUIDELINES / TECHNICAL DATA

Typical design parameters are shown in table 2.

TABLE 2 DESIGN PARAMETERS OF FIXED-BED UPFLOW/DOWNFLOW SAND FILTERS AND FLUIDISED BED CONTINUOUS SAND FILTERS

Slow sand filtration
Sand or multi-media  

rapid filtration

Fluidised bed continuous 

sand filtration

Packing type - anthracite, sand, garnet anthracite, sand, garnet anthracite, sand

Granule size mm 0.3 – 0.6 0.5 – 6.0 0.3 – 3.5  

Filter bed depth m 0.3 – 1.5 1.0 – 2.5 1.5 – 2.0 

Hydraulic loading m3/m2.h 0.1 – 0.3 5 – 30 15 – 25 

Max TSS loading g TSS/m2.h 1,000 1,000 2,000

Flush water flow rate m3/m2.h - - 1.0 – 1.2 

Media contact time h 1 – 15 0.07 – 2 0.07 – 2 

Recirculation ratio - - - 2:1 – 5:1

Filter run length d 20 – 300 0.3 – 3 -

Backwash airflow rate m3/m2.h - 90 – 120 -

Backwash water flow rate m3/m2.h - 15 – 25 -

Me/P ratio for P-removal mol Fe/mol P 1 – 3 1 – 3 1 – 3 



84

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

D. OPERATIONAL STABILITY AND MAINTENANCE 

Rapid (multi media) filtration is a “fail-safe” technique due to its robust set-up and few moving 

parts. The only major failure that can occur is clogging of the bed, which is measured as a 

pressure increase in the filter bed. In this case the filter bed needs to be flushed or “bumped”. 

Continuous sand filters rarely need to be taken out of service for backwashing. Treatment of 

both the water and the filter sand take place without interruption. The filter has no moving 

parts, minimising the need for superintendance. Slow sand filters can be labour intensive as 

they need to be manually cleaned up to two times per year, depending on the quality of the 

feed water. 

E. DIFFERENT TYPES OF RAPID SAND FILTERS

In addition to the gravity fed, other versions are available: 

• Deep coarse beds employ only a single media in 2 – 3 m deep beds. These filters are best 

used on industrial wastewater with a known particulate matter. 

• Upflow filters employ filtration from the bottom up, using coarse to fine filtration. 

Backwashing is accomplished in the same direction (upflow) but with a greater velocity. 

• Biflow filters use a divided flow - upflow from the bottom and downflow from the top 

which permits filtration in opposite directions at the same time. 

• Pressure filters are sand filters with the filter bed enclosed in a cylindrical steel or 

iron shell. The water is passed through at a pre-determined pressure. The filter can be  

connected directly to the water main and clean water delivered to the point of use with 

no additional pumping. It is most useful for smaller quantities of water.

• “Fuzzy” filters, employing nylon “sponges” to absorb suspended solids and colloidal  

material.

F. SUPPLIERS

Paques Natural Solutions, P.O. Box 52, 8560 AB BALK, the Netherlands (ASTRASAND®).

Nordic Water Benelux BV, P.O. Box 522,1940 AM Beverwijk, the Netherlands (DYNASAND®).

Andritz Ltd, Speedwell Road, Parkhouse East, Newcastle-under-Lyme, Staffordshire, ST5 7, 

UK(HYDRASAND® patent).

Mitsubishi Kakoki Kaisha, Ltd. 

Hubert Water Technology

SAMCO Water Technology.

Bosman, Fuzzy Filter



85

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

MICROFILTRATION / ULTRAFILTRATION
Fact sheet nr. 09

Unit operation Membrane filtration

Treatment principle Separation

Applicable for Advanced effluent treatment or in integrated treatment in MBR 

Stage of development full scale 

Process

function: concentration and removal of suspended solids, bacteria

feed: WWTP effluent

Keywords:                              membrane, filtration, suspended solids, bacteria

A. BACKGROUND

Membrane filtration processes can be classified according to the pore size of the membrane. 

Microfiltration is a membrane filtration process designed to retain particles in the ‘micron’ 

range (0.10 µm – 5 µm). Microfiltration is used mainly as a clarification technique, separating 

suspended particles from dissolved substances, provided the particles meet the size require-

ments for microfiltration membranes (Cheryan, 1998). Ultrafiltration (UF) membranes have a 

pore size in the range 0.005 – 0.1 µm. Due to the smaller pore size, UF can retain macromole-

cules, viruses and bacteria in addition to suspended solids. 

FIGURE 1  MEMBRANE FILTRATION WITH DIFFERENT CONFIGURATIONS

B. DESCRIPTION AND WORKING PRINCIPLE

In microfiltration and ultrafiltration the separation mechanism is sieving, i.e. particles big-

ger than the pore size are retained by the membrane. Smaller particles pass the membrane.  

The membrane filtration process can be designed as a dead end system with periodic discharge 

of concentrate (Figure 1a). Alternatively, cross flow filtration can be used, where the concen-

trate is (partially) recycled back to the influent stream (Figure 1b). Because of the relatively low  

concentration of suspended solids in WWTP effluent, dead-end filtration is commonly  

applied for tertiary treatment with membranes.

membranes

For the application in tertiary treatment, several membrane types are available:

• hollow fibre, inside-out. The membranes are configured as hollow fibres, potted in pres-

sure vessels. The feed flow enters the inside of the fibres and effluent permeates through 

the fibre wall.

• hollow fibres, outside-in. The membranes are submerged (Figure 1c) in the feed and  

effluent is forced to the inside of the fibres by a suction pressure. Usually, the membrane 

modules also have a coarse bubble aeration to provide turbulence around the membrane 

for fouling control.



86

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

required pretreatment

A fine screen is optional to remove coarse material. For an optimal operation of dead end 

membrane filtration of WWTP effluent, inline coagulation can be useful. Coagulants increase 

the filterability of the water. As coagulants iron or aluminium salts can be used in concentra-

tions of 0.5 – 2 mg/L. 

waste products

Concentrate is produced in the filtration step, containing suspended solids and microbes.  

The TSS concentration of the concentrate depends on the concentration factor of the  

system.

treatment performance

The membrane-treated effluent is disinfected and particle free. The removal of nutrients  

occurs by removal of nutrients within the suspended solids. Further treatment figures are 

presented in Table 1.

TABLE 1  TREATMENT EFFICIENCY OF MICROFILTRATION AND ULTRAFILTRATION PROCESS 

Parameter
Microfiltration

[%]

Ultrafiltration

[%]

BOD 75 – 90 ~ 81

COD 46 – 70 70 – 85

TSS 95 – 98 97 – 99.5

Total N ~ 12

Ammonium-N 5 – 15

Total P ~ 14 ~ 26

Turbidity 92 – 99 >99

Total Coliforms 90 – 100% 100%

Fecal Coliforms 95 – 100% 100%

Bacteria 5 – 6 log removal

chemical demand

Periodical chemical cleaning is required depending on the type of membrane and feed  

water quality.

C. DESIGN GUIDELINES / TECHNICAL DATA

membrane technology
operating pressure

kPa

permeate flux rate

l/m2·hr

energy consumption 

kWh/m3

microflitration

ultrafiltration

7 – 150

7 – 150

15 – 80

15 – 80

0.05 – 0.15

0.05 – 0.15

D. OPERATIONAL STABILITY AND MAINTENANCE 

Filtration performance is dependent on feed water characteristics and operational conditions. 

Because of the separation process, suspended matter and macromolecules will accumulate 

at the membrane surface. This process leads to an increase in required trans membrane pres-

sure, commonly described by the term ‘fouling’. The amount and type of fouling that occurs 

is dependent on the feed flow characteristics and operation of the membrane system. Fouling 

can be controled by several measures, such as cleaning (backflush, forward flush,  soaking in 

chemical solution), depending on the type of membrane system and the type of fouling.



87

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

E. REFERENCE INSTALLATIONS, SUPPLIERS / PATENTS

TABLE 2  REFERENCE INSTALLATIONS FOR MICRO / ULTRAFILTRATION OF WWTP-EFFLUENT

city, country year membrane system1 pore size max flow flux min/ max

µm m3/hr l/m2·hr

Tilburg, NL 2004 HF, Zenon 0.020

Torreele, B2 2002 HF, Zenon 0.045 400

Windhoek, Namibia 2002 HF, X-flow 1000

Flag Fen, UK2 2003 HF, Pall 0.1 65 24 / 37

1 HF Hollow Fibre
2 Pretreatment for Reverse Osmosis

Membrane Suppliers

Zenon, Pall, Memcor, X-Flow (see also Fact Sheet 01 Membrane Bioreactor)

F. LITERATURE REFERENCES

Cheryan. M (1998) Ultrafiltration and Microfiltration Handbook. Technomic Publishing AG, Basel, 

Switzerland

Mulder, MN. (1996) Basic Principles of Membrane Technology. Kluwer Academic Publishers, 

Dordrecht, The Netherlands

Websites

Membrane Academia Industry Network  http://www.main.wizzy.co.uk/

Zenon references  http://www.zenon.com/resources/case_studies/wastewater/IWVA.shtml

X-Flow: www.X-Flow.com

Pall: www.pall.com 



88

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE



89

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

APPENDIX IV 

BASIC ASSUMPTIONS FOR  
THE COST ESTIMATES



90

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

GENERAL

For each technique or combination of techniques a cost estimate has been set up, containing 

the investment costs and the total yearly costs. The cost estimates have been calculated for 

two plant sizes, namely 20,000 P.E. and 100,000 P.E.

The average dry weather flow (DWF) rate is calculated based on an average daily flow of 200 

l/P.E. during 16 hours per day = 12.5 l/P.E./h. The treatment units have been designed for a 

hydraulic flow of 1.5 x DWF = 18.75 l/P.E./h.

20,000 P.E. 100,000 P.E. 

Average daily flow 4,000 20,000 m³/d

Average flow 250 1,250 m³/h

Maximum flow 375 1,875 m³/h

Yearly flow 1,460,000 7,300,000 m³/year

The total costs are presented both per cubic metre treated (m3) and as costs per P.E./year.

For estimation of the construction costs, the estimated costs have been used from the de-

tailed design phase of a project in which denitrifying sand filter post-treatment units are 

being implemented for 6 different WWTPs by the Water Board of Rijnland. Both plant sizes 

of 20,000 and 100,000 P.E. have been applied in this project. The costs for connection to the 

existing facilities, elevation of water, pre-treatment, filtration and extra provisions required 

at the Rijnland installations are considered representative for the “typical” application at 

other WWTPs in The Netherlands.

CONSTRUCTION COSTS AND INVESTMENT COSTS

The estimation of the construction costs includes:

- connection to the effluent pumping system of the existing WWTP;

- pumping station with fine screen for the elevation of effluent to the post treatment 

unit;

- the treatment step(s), including extra provisions (e.g. compressed air), feeding, measure-

ment and control units and process control;

- chemical storage and dosage units;

- simple operation rooms for instruments that cannot be mounted outside.

For the application of filter installations in plants of 20,000 P.E., it has been assumed that 

steel filters mounted outdoors will be used; for plants of 100,000 P.E., it is assumed that filters 

will be built in concrete filter constructions. 

For the treatment of residual waste streams, integral costs are accounted for in the operatio-

nal costs (internal costs in the WWTP and transport costs of residual waste products); no extra 

treatment units have been calculated in the investment costs.

The investment costs presented are excluding the costs for eventual extra building space 

(land).

All treatment scenarios are provided with a simple cascade step as a last process step to en-

sure sufficient oxygen levels in the effluent (3 – 5 mg/l).



91

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

The investment costs are calculated from the construction costs. Construction costs are mul-

tiplied by a factor of 61 % for unforeseen costs, design and supervision, funding costs, per-

mits, insurance, costs for commissioning and service goods tax (BTW in The Netherlands).

TOTAL YEARLY COSTS (OPERATIONAL COSTS)

In the operational costs the following aspects have been accounted for:

- capital costs are based on the method of annuity, with 6 % rent. Depreciation period civil: 

30 years, mechanical, electrical and process control: 15 years. This results in annuities of 

7.3 %/year and 10.3 %/year, respectively.

- maintenance costs 0.5 %/year of civil construction costs, 3 %/year of mechanical, electrical 

and process control construction costs.

- personnel 50,000 EUR/FTE/year, required service is dependent on the technique.

- Energy costs based on 0.07 EUR/kWh.

- Additional chemicals:

 40 %FeCl3 EUR 150/1,000 kg

 methanol EUR 275/1,000 kg

 35 % H2O2 EUR 300/1,000 kg

 powdered activated carbon EUR 1,100/1,000 kg

- Replacement costs during operation time:

 - granular activated carbon (GAC) EUR 600/1,000 kg (run time  0.6 – 0.7 y)

 - UV-lamps depending on application 

    (advanced oxidation or disinfection)

- MF/UF membranes EUR 30/m2, lifetime 7 year

- Treatment of residual waste streams 

 (internal & external costs):

 -  filtration sludge, surplus sludge EUR 500/1,000 kg ds (= thickening, dewatering,  

  transport, end treatment together 

    with WWTP-sludge)

 -  Brine of ion exchange 0.01 % of main stream, 60 EUR/m³
- On line measurement (quality control)  EUR 3,000/y (operational costs)



92

STOWA 2005-34 EXPLORATORY STUDY FOR WASTEWATER TREATMENT TECHNIQUES AND THE EUROPEAN WATER FRAMEWORK DIRECTIVE

TA
BL

E 
IV

-1
  

OV
ER

VI
EW

 O
F 

M
AI

N
 T

RE
AT

M
EN

T 
U

N
IT

S 
PE

R 
TR

EA
TM

EN
T 

SC
EN

AR
IO

bi
ofi

lt
ra

ti
on

 fl
oc

ki
ng

 fi
lt

ra
ti

on

(t
w

o 
st

ag
e)

de
ni

tr
ifi

ca
ti

on
 fl

oc
ki

ng
 fi

lt
ra

ti
on

(s
in

gl
e 

st
ag

e)
fl

oc
ki

ng
 fi

lt
ra

ti
on

 a
ct

iv
at

ed
 c

ar
bo

n
po

w
de

re
d 

ac
ti

va
te

d 
ca

rb
on

 

fl
oc

ki
ng

 fi
lt

ra
ti

on
fl

oc
ki

ng
/b

io
fil

tr
at

io
n 

U
V/

H
2O

2

N
P1

N
P2

OS
1

OS
2

OS
3,

 W
FD

3

co
nn

ec
ti

on
 t

o 
ef

flu
en

t 
pi

pi
ng

ef
flu

en
t 

pu
m

pi
ng

 s
ta

ti
on

pr
e-

tr
ea

tm
en

t 

- 
fin

e 
sc

re
en

 3
 m

m
 b

io
fil

tr
at

io
n 

(1
2 

m
/h

)

- 
4 

un
it

s 
8 

m
2

- 
st

ee
l c

yl
in

de
rs

 in
 li

ne
 c

oa
gu

la
ti

on
 fl

oc
ki

ng
 

fil
tr

at
io

n 
(1

2 
m

/h
) 

- 
4 

un
it

s 
8 

m
2

- 
st

ee
l c

yl
in

de
rs

 c
as

ca
de

 p
ip

in
g 

(s
up

pl
y 

an
d 

di
sc

ha
rg

e)
:

- 
2 

x 
50

 m
 d

os
ag

e 
an

d 
st

or
ag

e 
C-

so
ur

ce
 

(M
et

ha
no

l)

- 
on

 g
ro

un
d 

le
ve

l

- 
30

 m
3 
do

sa
ge

 a
nd

 s
to

ra
ge

 c
oa

gu
la

nt
 (

Fe
) 

- 
on

 g
ro

un
d 

le
ve

l

- 
15

 m
3 
op

er
at

io
ns

 b
ui

ld
in

g

- 
e-

in
st

al
la

ti
on

- 
co

m
pr

es
so

r 
in

st
al

la
ti

on
 o

n 
lin

e 
m

ea
su

re
m

en
t 

To
ta

l s
ur

fa
ce

:

- 
80

0 
m

2 ,
 in

cl
. 

sa
fe

ty
 z

on
e 

fo
r 

M
eO

H
 s

to
ra

ge
 

(4
00

 m
2 )

co
nn

ec
ti

on
 t

o 
ef

flu
en

t 
pi

pi
ng

ef
flu

en
t 

pu
m

pi
ng

 s
ta

ti
on

pr
e-

tr
ea

tm
en

t 

- 
fin

e 
sc

re
en

 3
 m

m
 in

 li
ne

 c
oa

gu
la

ti
on

 b
io

/

flo
ck

in
g 

fil
tr

at
io

n 
(1

2 
m

/h
) 

- 
4 

un
it

s 
8 

m
2

- 
st

ee
l c

yl
in

de
rs

 c
as

ca
de

 p
ip

in
g 

(s
up

pl
y 

an
d 

di
sc

ha
rg

e)
:

- 
2 

x 
50

 m
 d

os
ag

e 
an

d 
st

or
ag

e 
C-

so
ur

ce
 

(M
et

ha
no

l)

- 
on

 g
ro

un
d 

le
ve

l

- 
30

 m
3 d

os
ag

e 
an

d 
st

or
ag

e 
co

ag
ul

an
t 

(F
e)

 

- 
on

 g
ro

un
d 

le
ve

l

- 
15

 m
3 
op

er
at

io
ns

 b
ui

ld
in

g

- 
e-

in
st

al
la

ti
on

- 
co

m
pr

es
so

r 
in

st
al

la
ti

on
 o

n 
lin

e 
m

ea
su

re
m

en
t 

To
ta

l s
ur

fa
ce

:

- 
70

0 
m

2 ,
 in

cl
. 
sa

fe
ty

 z
on

e 
fo

r 
M

eO
H

 s
to

ra
ge

 

(4
00

 m
2 )

co
nn

ec
ti

on
 t

o 
ef

flu
en

t 
pi

pi
ng

ef
flu

en
t 

pu
m

pi
ng

 s
ta

ti
on

pr
e-

tr
ea

tm
en

t 

- 
fin

e 
sc

re
en

 3
 m

m
 in

 li
ne

 c
oa

gu
la

ti
on

 

flo
ck

in
g 

fil
tr

at
io

n 
(1

2 
m

/h
) 

- 
4 

un
it

s 
8 

m
2

- 
st

ee
l c

yl
in

de
rs

 a
ct

iv
at

ed
 c

ar
bo

n 
fil

tr
at

io
n 

(5
 m

/h
)

- 
EB

C 
> 

20
 m

in

- 
4 

un
it

s 
20

 m
2

- 
st

ee
l c

yl
in

de
rs

 c
as

ca
de

 p
ip

in
g 

(s
up

pl
y 

an
d 

di
sc

ha
rg

e)
:

- 
2 

x 
50

 m
 d

os
ag

e 
an

d 
st

or
ag

e 
co

ag
ul

an
t 

(F
e)

 

- 
on

 g
ro

un
d 

le
ve

l

- 
15

 m
3 
op

er
at

io
ns

 b
ui

ld
in

g

- 
e-

in
st

al
la

ti
on

- 
co

m
pr

es
so

r 
in

st
al

la
ti

on
 o

n 
lin

e 
m

ea
su

re
m

en
t 

To
ta

l s
ur

fa
ce

:

- 
60

0 
m

2

co
nn

ec
ti

on
 t

o 
ef

flu
en

t 
pi

pi
ng

ef
flu

en
t 

pu
m

pi
ng

 s
ta

ti
on

pr
e-

tr
ea

tm
en

t 

- 
fin

e 
sc

re
en

 3
 m

m
 c

on
ta

ct
 r

ea
ct

or
 /

 

co
ag

ul
at

io
n

- 
co

nt
ac

tt
im

e 
20

 m
in

- 
vo

lu
m

e 
83

 m
3 
flo

c 
fil

tr
at

io
n 

(1
2 

m
/h

) 

- 
4 

un
it

s 
8 

m
2

- 
st

ee
l c

yl
in

de
rs

 c
as

ca
de

 p
ip

in
g 

(s
up

pl
y 

an
d 

di
sc

ha
rg

e)
:

- 
2 

x 
50

 m
 d

os
ag

e 
an

d 
st

or
ag

e 
co

ag
ul

an
t 

(F
e)

 

- 
on

 g
ro

un
d 

le
ve

l

- 
15

 m
3 
do

sa
ge

 a
nd

 s
to

ra
ge

 P
AC

 

- 
on

 g
ro

un
d 

le
ve

l

- 
15

 m
3 
op

er
at

io
ns

 b
ui

ld
in

g

- 
e-

in
st

al
la

ti
on

- 
co

m
pr

es
so

r 
in

st
al

la
ti

on
 o

n 
lin

e 
m

ea
su

re
m

en
t

To
ta

l s
ur

fa
ce

:

- 
50

0 
m

2

co
nn

ec
ti

on
 t

o 
ef

flu
en

t 
pi

pi
ng

ef
flu

en
t 

pu
m

pi
ng

 s
ta

ti
on

pr
e-

tr
ea

tm
en

t 

- 
fin

e 
sc

re
en

 3
 m

m
 in

 li
ne

 c
oa

gu
la

ti
on